
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

JK-5000

R

Serial No ：

10009395-1B-02001
2011-4



Parts No. RemarksQ'tyNo.  Description

XXX-XX-XXXXX-XX 11 XXXXXXXXXX

XXX-XX-XXXXX-XX 12 XXXXXXXXXX

XXX-XX-XXXXX-XX 13 XXXXXXXXXX

XXX-XX-XXXXX-XX 14 XXXXXXXXXX

XXX-XX-XXXXX-XX 15 XXXXXXXXXX

XXX-XX-XXXXX-XX 16 XXXXXXXXXX

XXX-XX-XXXXX-XX 17 XXXXXXXXXX

XXX-XX-XXXXX-XX 18 XXXXXXXXXX

XXX-XX-XXXXX-XX 19 XXXXXXXXXX

XXX-XX-XXXXX-XX 110 XXXXXXXXXX

Sealing unit
(1, 2)

Electric Group
(5, 6)

Reel Unit
(4)

Pool Unit
(5)

Body Unit
(4, 5)

Arch Unit
(3)



1

１

２５

２６

２７ ２８

２９

２

３

４

５

６

７

６

６

８

９

１０

１１
１３

１４

１５

１６

１２９

１７

１８

１９

２０

２１

２２

２３

２４

３０

３１

３４

３６
３６

３７

３８

４４

４５

４６

４６

４６

４６

４７

４８

４９

５０

６１

６１

６９

７０

７１

７２

７３

７４
７４

６２

６３

６４

６５

６６

６８

８００

８０３

８０１

８０２

６７

１３０

５１

５２

５３

５４

５５

５６

５７

５６
５９

６０

５８

５０

４８

４６

４５

４５

４４

４４

３９

４０

４１

４２

４３

３５

３２

３３

１２

１０４２

１０１６

１０２０

１０２２

１０７３

１００３

１０１４

１００６

１０５７

１０８０

１０４５

１０２３

１０１３

１０１３

１０８４

１０７９

１０７５
１０７９

１０２４

１０１９

１０１９

１０４７

１０２０

１０１３

１０４６

１０８０

１０１８

１０８０

１０１３

１０２１

１０２４

１０３６
１０７８

１０５７

１０２５

１００１

１０２７

１０４９

１０３６

１１１３

１１１１

１１２２

１１１２

１１１２

１１２１

１１１５

１１２０
１１１９

１１１９

１１０７

１１０７
１１１３

１１１２

１１０２
１１１１

１１１２
１１２０

１１１９

１１２０

１１０８
１１１３

１１００

１１００

１１１３

１１１１

１１１１

１１１２
１１０６



2

３１

３１
１１９

３１４６

１０２７

１０１８

１０８１

１０２５

１０３１

１０８０

１０７９

１０２０

１０８０

１０８０

１０８０

１０８０

１０８０

１０４４

１０２８

１０２７

１０５７

１０６６

１０１７

１０８２

１０８２
１０５７

１０１７

１０１７

１０４６

１０８７

１０１８

１０１８

１０１８

１０２０

１０１８

１０７９
１０４３

１０７９
１０４３

１０７９

１０２３

１０８６１０１８

１０８２

１０１８

１０１４

１０２１

１００４

３６
３６

１１３

１１３
１２２

１２３

１２１

１２４

１２５

１１４

１１５

１１５

１２６

１２７

１２８

１３１

１３７６１

６１

１３８
１３９

１４０

１３２

１４１

１４１

１３３

１３４
１３６

１３５

１４２

１４２

１１５
１１５

１１７

１１６

１１８

１１２

１２０

１１９

５０
９３

９４

９６

９７
９８

９９

１００

１０１

１０２

１０３
１０４

１０５

１０７

１０８

１０９

１０９

１１０

１１１

１０６

９６
９５

６１

８５

８６

８７

８８

８９

９０

９１

９２

８６

８６

７０

７６

７７

７９

８０

８１
８２

８３

８４

８１
７９

７８

７５

７０

１１１７

１１０７

１１０８

１１０８
１１１３

１１０８
１１１３

１１０４
１１０７

１１１３

１１３０

１１０７

１１０８

１１０８
１１１３

１１１３

１１０１
１１１０

１１１２

１１３１

１１１２

１１１２

１１１２

１１１２

１１１２

１１２７

１１２７

１１０７ １１０４

１１０９
１０１１

１１１２ １１１２

１１１４

１１１２

１１１１

１１０４

１１２７



3

１４６
１４５

１４４

１４３

１５２

１５３

１４７

１５２
１４８

１４９

１５０

１５１

１５４

１５６

１５５

１５８

１５９

１６０

１７３

１７１

１７４

１７５

１７７

１６４
８０４

８０５ ８０５

８０５

８０４

８０４

８０６

８０７

８０４

８０４

１６１

１５７

１６３

１５８

１５９

１６２

１７９

１８２

１６６

１６６

１６５

１７６

１６８

１６７

１６８

１６８

１７０

１０６０

１０８９

１０８９

１０８９

１０３３

１０３３

１０９０

１０７９
１０５０

１０５８

１０５７

１０７９

１０９０

１０１９

１０１８１０２０

１０２０

１０７９

１０７９

１０８９

１０６０

１０６０

１７９
１７８

８０４

１８０
１７８

８０５

１８１
１７８

８０７

〔Ｗ８５０〕

〔Ｗ８５０〕

〔Ｗ８５０〕

〔Ｗ８５０〕

１６６

１６６

１６９

１７２

１１１４
１１０９

１１０５

１１０７
１１２４

１１０５
１１２４

１１１４
１１０９

１１０５
１１１２

１１０５
１１１２

１１１２
１１０４



4

Ａ　Ｓｐｅｃ．

１０５５

１０５２

１０９８

１０９８

１０１８

１０９３

１０９３

１０９４

１０３４

１０８０

１０８０

１０２９

１０２９

１０３０

１０８０

１０８０

１０８０

１０３８

１０８０

１０２６

１０２５

１０２５

１０８８

１０２８

１０２５

１０２５

１０２６

１０２６
１０２６

１０１８

１０１８

１０１８

１０１８

１０１８

１０５１

１０９８

１０９８

１０９２

１０７２

１０１７

１０１７

１０５７

１０７２

１０５５

８０８

８１０

１１１８

１１１３

１１３２

１１２８

１１２８

１１２８

１１０９

１０９９

１１０７

１１０７
１１１３

１１１３

１１１３

１１１３

１１０７

１１０７

１１１３
１１０７

１１１３

１１０７

１１１３

１１１３
１１１３

１１１２

１１０５

１０１８

１１１２

１１０５

１０１８

１１１２

１１０５

１１１２

１１１２

１１１２

１１０５

１１０５

１１０５

１１１８

１１１８

１１１８

１０９８
１１１８

１０９８

１１１８

１１１２

１１１２

１１１３
１１０７

２１６

２１５

２２８
〔Ｗ６５０〕

２２９

２３３

２２３

２２４
２３０

２３０

２３２

２３１
２０７

２０８

２０５

２０９ ２１０

１９１

１９１

１９３

１９４

１９５

１９６

１９９

２００
２０１

１９７

１９８

１９８

１９７

８０９

２０２

２０３

１９２

１９０

１８８

１８７

１８５

１８３

１８４

１８６

１８６

１８９

２３５
２１８

２１７

２２５

２２１

２２６

２２０

２１９

２３６

２３４

２２２

２２７

２８９

２８９２０４

２０５ ２０６

２１４
２１２

２１４

２１３

２１１

２８９

〔Ｗ６５０〕

〈２０４〉

２７７



5

Ａ

Ａ

ＣＥ　Ｓｐｅｃ．

１０９３

１００９

１０３７

１０７８

１０７８

１０６７

１０２８

１０７９

１０７９

１０７９

１０７９

１０２７

１０５７

１０１３

１０７１

１０６５

１０６５

１０５７

１００８

１０６４

１０７０

１０５３

１０１２
１０７４

１０７９

１０６８

１０１４

１０１２１０６２

１０２３ １００７
１０２３

１０６１

１０１８

１０５５

１０２７

１０５５

〔５０Ｈｚ〕

１０３７

１０９５

１０６９

１０１５

１０１２

１０４０

１０５４

１０１１

１００５

１０１１

〔５０Ｈｚ〕

１０３９〔６０Ｈｚ〕

８１１

１０８０
１１０２

１１１１

１１０２
１１１１

１１１０

１１１３

１１１３

１１０２
１１１１

１１０１

１００５
１１０１

１１０１
１１１０

１１１０

１１０５

１１１１

１０１８

１１１２

１０１３

１１１１

１０１３

１１１１

１１０２

１１１１

１１１１

１１２５

１１２５

１１０７

１１０７
１１２９

１１２６

１１０２

１１０２

１１０２

１１０５

１１１２ １１０３

１１０３

１１１２

１１１２

１０１４

１１１１

１１０５

１１０２

１１１６

１１１１

１１１１

１１０２

１１０２

１１１１

１１０２
１１１１

１０１８

１１１２

１１０５

１０６８

１１１１

１１０２

８１２

〔Ｗ８５０〕 １０５８

２３８

２９３

２９８

２９７

２９５

２８５

３０７

２０８
２０５

２７７
２７８

２７９

２８０

２７５

２７４

２９１
２８２２８１

２４２

２６２

２８４
２８３

２８３

２７３

２３６

２４７

２４９

２５０

２５１
２５２

２６１

２５５

２７２

２６３

２０５

２６７

２６６

２６８

２６５

２６４

２７１

２７０

２６９
２６９

２５６

２５７

２５８

２６０

２５９

２５３

２５４

２４８

２７６

３０８
３０９

３１７

３１０

２９９

３００
３０１３０６

３０２
３０６
３０３

３０６
３０４

３０６
３０５

３１１，３１２，
３１３，３１４

２４１

２８７

２９４

２９２

〔Ｗ８５０〕
２３７

〔Ｗ８５０〕
２３９

２８８

２８６

２８６

２９６

３１６

３１５

２４０

２９０

２４６
２４５

２４４

２４３

１０６８

１０６８

１１１６



6

JK
-5

Ｉ
Ｃ

Ｃ
Ｏ

Ｎ
Ｔ
Ｒ

Ｏ
Ｌ

Ｂ
Ｏ
Ｘ

Ｊ
，

Ａ
，

Ｅ
　

Ｓ
Ｐ

Ｅ
Ｃ

．

Ｃ
Ｅ

　
Ｓ

Ｐ
Ｅ

Ｃ
．

Ｂ
Ｐ

Ｏ
Ｗ

Ｅ
Ｒ

Ｓ
Ｕ

Ｐ
Ｐ
Ｌ

Ｙ

Ｔ
Ｅ

Ｒ
Ｍ

Ｉ
Ｎ

Ａ
Ｌ

１
２

Ｐ

Ｆ
４

Ｆ
３

Ｆ
２

Ｃ
Ｎ
５

Ｃ
Ｎ
６

Ｔ
Ｒ
２

Ｔ
Ｒ
１

Ｈ

Ｆ
Ｓ
Ｗ

Ｃ
Ｎ
１

Ｃ
Ｎ

２
Ｌ

Ｓ
１

Ｌ
Ｓ
２

Ｌ
Ｓ
３

Ｌ
Ｓ
４

Ｌ
Ｓ

５

Ｃ
Ｎ
３

Ｃ
Ｎ
４

Ｂ
Ｒ
１

Ｃ
Ｌ
１

Ｃ
Ｌ
２

Ｏ
Ｐ
Ｅ

Ｒ
Ａ

Ｔ
Ｉ

Ｏ
Ｎ

Ｐ
Ａ
Ｎ

Ｅ
Ｌ

Ｍ
１

Ｍ
２

Ｃ
２

Ｃ
Ｐ
２

Ｃ
Ｐ
１

Ｆ
１

Ｓ
Ｆ

Ｍ

Ｃ
Ｌ
３

Ｍ
１

Ｍ
２

Ｃ
２

Ｌ
Ｓ
１
１

Ｃ
Ｅ

　
Ｓ

Ｐ
Ｅ

Ｃ
．

３１７

３１８

３２７

３１９ ３２１

３２２

３２３

３２４

３２５

３２０

３２６

３２８３２８ ３２９３２９



JK-5000-1

番号 部品番号 部品名称 番号 部品番号 部品名称 番号 部品番号 部品名称
Ref. No. Parts. No. Description Ref. No. Parts. No. Description Ref. No. Parts. No. Description

1001 0016-103008 HBS-SP M3x8 1058 0151-104008 TMS M4x8 1115 0322-050913 SW M5 (5.1x9.2xt1.3) Stainless

1002 0016-104010 HBS-SP M4x10 1059 0151-104012 TMS M4x10 1116 0332-040804 TW M4 Stainless

1003 0037-103006 PMS-SP M3x6 1060 0151-105008 TMS M5x8 1117 0341-142003 Wave Washer φ14

1004 0036-103006 PMS-SP M3x8 1061 0151-105010 TMS M5x10 1118 0391-000005 PW M6

1005 0036-103008 PMS-S M3x6 1062 0151-604006 TMS M4x6 1119 0411-304018 Spring Pin  φ4x18

1006 0037-103015 PMS-S M3x15 1063 0152-004006 TMS M4x6 Stainless 1120 0411-305012 Spring Pin  φ5x12

1007 0037-105050 PMS-S M5x50 1064 0152-005008 TMS M5x8 Stainless 1121 0411-305015 Spring Pin  φ5x15

1008 0041-104000 HN-F M4 1065 0161-103006 PMS M3x6 1122 0411-305020 Spring Pin  φ5x20

1009 0041-106000 HN-F M6 1066 0161-103012 PMS M3x12 1123 0491-106001 HN-F M6

1010 0111-006015 HBS M6x15 Stainless 1067 0161-103018 PMS M3x18 1124 0491-120500 Snap Pin  φ5

1011 0111-104006 HBS M4x6 1068 0161-104008 PMS M4x8 1125 0491-120600 Snap Pin  φ6

1012 0111-104008 HBS M4x8 1069 0161-104010 PMS M4x10 1126 0511-110808 Stop Ring E-8

1013 0111-104010 HBS M4x10 1070 0161-104020 PMS M4x20 1127 0511-111010 Stop Ring E-10

1014 0111-104012 HBS M4x12 1071 0161-104025 PMS M4x25 1128 0511-111210 Stop Ring E-12

1015 0111-104015 HBS M4x15 1072 0161-105012 PMS M5x12 1129 0511-123716 Stop Ring H-37

1016 0111-104020 HBS M4x20 1073 0161-105020 PMS M5x20 1130 0511-130607 Stop Ring S-6

1017 0111-105008 HBS M5x8 1074 0161-105035 PMS M5x35 1131 0511-132012 Stop Ring S-20

1018 0111-105010 HBS M5x10 1075 0161-105055 PMS M5x55 1132 0511-132512 Stop Ring S-25

1019 0111-105012 HBS M5x12 1076 0162-004006 PMS M4x6 Stainless

1020 0111-105015 HBS M5x15 1077 0181-103001 HN M3 style1

1021 0111-105016 HBS M5x16 1078 0181-104001 HN M4 style1

1022 0111-105020 HBS M5x20 1079 0181-105001 HN M5 style1

1023 0111-105025 HBS M5x25 1080 0181-106001 HN M6 style1

1024 0111-105040 HBS M5x40 1081 0181-106003 HN M6 style3

1025 0111-106010 HBS M6x10 1082 0181-108001 HN M8 style1

1026 0111-106012 HBS M6x12 1083 0182-003001 HN Stainless

1027 0111-106015 HBS M6x15 1084 0182-005001 HN M5 Stainless

1028 0111-106020 HBS M6x20 1085 0201-203009 CN M3

1029 0111-106025 HBS M6x25 1086 0211-205010 WB M5x10

1030 0111-106030 HBS M6x30 1087 0211-205015 WB M5x15

1031 0111-106035 HBS M6x35 1088 0221-206002 WN M6 style2

1032 0111-106050 HBS M6x50 1089 0251-105010 HFS M5x10

1033 0111-108015 HBS M8x15 1090 0291-104101 HN-C M4

1034 0112-004020 HBS M4x20 Stainless 1091 0291-105099 HBB M5x10

1035 0112-006020 HBS M6x20 Stainless 1092 0291-105101 HN-C M5

1036 0121-104008 HSS M4x15 cup point 1093 0291-106013 HN-F M6

1037 0121-106010 HSS M6x10 cup point 1094 0291-106211 HBB M6x20

1038 0121-106020 HSS M6x20 cup point 1095 0291-106215 HSS M6x6 Double Point 

1039 0121-108010 HSS M8x10 cup point 1096 0291-306240 HSS M6x8 Double Point 

1040 0131-104008 HB M4x8 1097 0291-308022 HSSB φ8x20

1041 0131-104015 HB M4x15 1098 0291-606205 HBB M6x12

1042 0131-105010 HB M5x10 1099 0292-004100 Nylon Nut M4 Stainless

1043 0131-105030 HB M5x30 1100 0299-000090 PMS-SP M3x6(small PW)

1044 0131-106010 HB M6x10 1101 0311-030805 PW M3 (3.4x8xt0.5)

1045 0131-106015 HB M6x15 1102 0311-041008 PW M4 (4.5x10xt0.8)

1046 0131-106030 HB M6x30 1103 0311-051010 PW M5 (5.5x10xt1)

1047 0132-005010 HB M5x10 Stainless 1104 0311-051208 PW M5 (5.5x12xt0.8)

1048 0141-103006 FMS M3x6 1105 0311-051210 PW M5 (t1.0)

1049 0141-104006 FMS M4x6 1106 0311-051616 PW M5 (5.5x16xt1.6)

1050 0141-104010 FMS M4x10 1107 0311-061310 PW M6 (6.6x13xt1)

1051 0141-105010 FMS M5x10 1108 0311-062016 PW M6 (6.6x20xt1.6)

1052 0141-105012 FMS M5x12 1109 0311-081816 PW M8 (9x18xt1.6)

1053 0141-105025 FMS M5x25 1110 0321-030607 SW M3 (3.1x5.9xt0.7)

1054 0142-003008 FMS M3x8 Stainless 1111 0321-040810 SW M4 (4.1x7.6xt1)

1055 0142-006012 FMS M6x12 Stainless 1112 0321-050913 SW M5 (5.1x9.2xt1.3)

1056 0151-103006 TMS M3x6 1113 0321-061215 SW M6 (6.1x12.2xt1.5)

1057 0151-104006 TMS M4x6 1114 0321-081520 SW M8 (8.2x15.4xt2)

略称 名称 形状
Abbreviation Designation Appearance

略称 名称 形状
Abbreviation Designation Appearance

略称 名称 形状
Abbreviation Designation Appearance

HBS
六角穴付きボルト

Hexagon Socket Head Cap Bolt

HSS
六角穴付き止めねじ

Hexagon Socket Set Screws

HB
六角ボルト

Hexagon Head Bolt

FMS
十字穴付きサラ小ネジ

Cross Recessed Flat Head Screws

TMS
十字穴付きトラス小ネジ

Cross Recessed Truss Head Screws

PMS
十字穴付きナベ小ネジ

Cross Recessed Pan Head Screws

HN
六角ナット

Hexagon Nuts

HN-3
六角ナット（３種）

Hexagon Nuts (Thin)

CN
袋ナット

Cap Nuts

PW
平座金

Plain Washers

SW
バネ座金

Spring Washers

SPPIN
スプリングピン

Spring Pin

SNPIN
スナップピン

Snap Pin

E
E形止め輪

Reteining Rings E Type

H
C形止め輪（穴用）

Reteining Rings C Type,Hole

S
C形止め輪（軸用）

Reteining Rings C Type,Shaft

HFS
六角穴付きサラ小ネジ

Hexagon Socket Countersunk Head Screws

HBB
六角穴付きボタンボルト

Hexagon Socket Button Head Screws

HN-C
皿バネ付きナット

Hex Nut with Disc Spring

HN-F
フランジ付きナット

Hexagon Nuts with Flange

WN
蝶ナット

Wing Nuts

WB
蝶ボルト
Wing Bolt

SNB
角根丸頭ボルト

Cup Head Square neck Bolt



No. Parts.No. Description Q'ty Remarks No. Parts.No. Description Q'ty Remarks

1 690-01-10210 Heater Cam 1 64 693-01-20110 Band Guide A 1

2 690-01-10270 Cam Collar 7.7 1 65 693-01-20120 Band Guide B 1

3 690-01-10220 Left Cam 1 JK5-01-20123 Band GUide Upper Plate(9～15.5mm) 1 J9～15.5mm

4 690-01-10280 Cam Collar 15.5 1 JK5-01-20130 Band Guide Upper Plate(5～12mm) 1
J5,6mm,
Ex5～12mm,1/4, 3/8,1/2

5 690-01-10230 Center Press Cam 1 67 693-01-20130 Striker 1

6 690-01-10290 Cam Collar 5.5 3 68 0750-110063 Micro Switch D2RV-E 1

7 690-01-10240 Banc Guide Cam 1 69 690-01-21120 Slide Table Arm 1

8 690-01-10250 Right Press Cam 1 70 0520-131212 Metal Bush LFF-1212 3

9 690-01-10310 Cam Collar 19.8 1 71 690-01-20190 Slide Table Arm Spring 1

10 0611-060001 Ball Bearing 60/22ZZ 1 72 690-01-20110 Slide Table 1

11 690-01-10260 FR Cam 1 73 690-01-70510 Belt Tension Bracket 1

12 615-01-10211 End Plate 1 74 0611-020636 Ball Bearing 636ZZ 2

13 690-01-11170 Key, 6x6x9 1 75 690-01-50130 Frame Stay, Rear Lower 1

14 690-01-50120 Right Flame 1 76 690-01-71120 FR Controll Arm 1

15 690-01-30120 Guide Box 1 77 690-01-71130 Bearing Shaft 1

16 690-01-40110 Heater Cover 1 78 0611-026000 Ball Bearing 6000ZZ 1

17 690-01-70260 Spring Adjust Bracket 1 79 690-01-70220 Controll Rod Collar 2

18 690-01-70250 Spring Adjust Bolt 1 80 JK5-01-70312 Right Bandway Drive Plate 1

19 900-01-80130 Right Bandway Spring 1 81 0520-131006 Metal Bush LFF-1006 2

20 693-01-20210 Band Width Block 1 82 690-01-72220 Controll Rod Holder 1

21 693-01-20220 Band Guide Plate 1 83 690-01-72230 Feed Nut 1

22 693-01-20230 Band Guide Nut 1 84 690-01-72210 FR Controll Rod 1

23 690-01-10360 Timing Plate 1 85 690-01-72120 Touch Roller Arm 1

24 JK5-01-11200 Gear Box Assembly 1 86 690-01-72251 Spring Adjust Nut 3

25 690-01-11160 Key, 6x6x77 1 87 690-01-72270 Tension Spring 1

26 690-01-10370 Proximity Switch Bracket A 1 88 690-01-72260 Spring Collar 1

27 690-01-10380 Proximity Switch Bracket B 1 89 690-01-72240 Spring Holder 1

28 690-06-10170 Proximity Switch LS2 1 90 690-01-72280 Reverse Spring Bolt 1

29 690-01-10500 Magnetic Brake Set (BR1) 1 91 JK5-01-70360 Reverse Spring 1

30 690-01-10400 Magnetic Clutch Set (CL1) 1 92 690-01-72310 Control Rod Tpo Nut 1

31 690-01-11180 Key 4x4x12 4 93 0770-140060 Sim Washerφ12.3xφ15.7x0.1t 1

32 690-01-10340 Seal(Home Position) 1 94 690-01-70230 Touch Roller Arm Shaft 1

33 690-01-10330 Clutch Collar, CL1 1 95 690-06-10130 Proximity Switch, LS-3 1

34 0810-151527 V Belt M-27 1 96 0611-020608 Ball Bearing 608ZZ 2

35 690-01-10320 Gear Box Pulley 1 97 690-01-72140 Collar, Touch Roller 1

36 0611-026001 Ball Bearing 6001ZZ 4 98 693-01-70120 Touch Roller 1

0810-151525 V Belt M-25 1 60Hz 99 JK5-01-70421 Touch Roller Shaft 1

0810-151526 V Belt M-26 1 50Hz 100 JK5-01-70410 Guide Box Link Plate 1

38 690-01-33110 Left Block 1 101 693-01-70130 Band Guide Block 1

39 690-01-32110 Center Block 1 102 693-01-70110 FR Base 1

40 690-01-32120 Cutter Lower 1 103 693-01-70140 FR Shooter 1

41 690-01-32130 Spring Hook 1 104 693-01-70150 Lower Shooter 1

42 690-01-31110 Right Block 1 693-01-70160 FR Shooter Cover 1 J9～15.5mm

43 690-01-31120 Cutter Upper 1 693-50-31110 FR Shooter Cover 1
J5,6mm,
Ex5～12mm,1/4, 3/8,1/2

44 660-01-31120 Right Block Spring 3 106 693-01-70170 Band Guide Block Stopper 1

45 690-01-31130 Cam Follower Holder 3 107 JK5-01-70290 Right Bandway Rail 1

46 0611-020635 Ball Bearing 635ZZ 6 108 JK5-01-70112 Reverse Roller 1

47 690-01-20160 Slide Table Support 1 109 0611-026004 Ball Bearing 6004ZZ 2

48 690-01-30130 Press Tension Spring 2 110 690-01-70142 Reverse Gear 1

49 690-01-20170 Slide Table Frame Shaft 1 111 690-01-70150 Key 6x6x20 1

50 0520-111210 Metal Bush K5B1210 3 112 JK5-01-70122 Reverse Gear(high speed) 1

51 690-01-42120 Heater Arm 1 113 690-01-70210 FR Clutch End Collar 2

52 690-01-42130 Heater Bracket 1 114 690-01-70160 Feed Roller 1

53 690-01-40120 Heater Spring 1 115 0611-026201 Ball Bearing 6201ZZ 4

54 690-01-41170 Heater Bolt 2 116 690-01-70170 Feed Gear 1

55 690-01-41123 Heater Base 1 117 JK5-01-70172 FR Pulley 1

56 690-01-41132 Insulating Board A 2 118 JK5-01-70191 Feed Gear(high speed) 1

57 690-01-41114 Heater Nichrome Plate 1 119 690-01-70190 FR Clutch Collar 2

58 690-01-41141 Insulating Board B 1 120 JK5-01-70342 Magnet Clutch, CL3 1

59 690-01-41161 Heater Fixing Plate 1 121 JK5-01-70331 Magnet Clutch, CL2 1

60 690-01-41152 Wire Harness(Heater) 2 122 0660-541216 One Way Clutch HF1216 1

61 0520-131210 Metal Bush LFF-1210 5 123 690-01-70410 One Way Clutch Holder 1

62 690-01-22120 Badn Guide Arm 1 124 JK5-01-70230 Holder Shaft 1

63 690-01-20180 Band Guide Arm Spring 1 125 JK5-T1-70224 Fixing Plate 1

37

66

105



No. Parts.No. Description Q'ty Remarks No. Parts.No. Description Q'ty Remarks

126 JK5-01-70350 FR Band Guide 1 JK5-02-10260 Bandway Left Lower 1 W850,9～15.5mm

127 690-01-70310 Band Guide ROller Shaft 1 JK5-02-10270 Bandway Left Lower 1
W850,5～6,1/4,
EX9～12mm

128 690-01-70320 Band Guide Roller 1 165 900-02-30170 Corner Flap (END) Fourth Corner 1

129 0890-480257 Label(Warning) 1 166 900-02-30120 Corner Flap 19

130 900-01-20211 Slide Tasble Screw, M5x18 2 900-20-12160 Side Flap, Right H400 1 H400

131 JK5-01-80113 Right bandway Arm 1 900-20-13160 Side Flap, Right H500 1 H500

132 JK5-01-80123 Holder, Open/Close Plate 1 900-20-14160 Side Flap, Right H600 1 H600

133 JK5-01-80153 Stopper Plate 1 168 900-02-30140 Corner Flap (END) 3

134 JK5-01-80144 Plate, Arm Open/Close 1 169 900-02-30110 Flap, Upper 1

135 900-01-81170 Joint Bolt 1 900-20-12170 Side Flap, Left H400 1 H400

136 900-01-81152 Right Bandway Joint 1 900-20-13170 Side Flap, Left H500 1 H500

137 JK5-01-80210 Right Bandway Bracket 1 900-20-14170 Side Flap, Left H600 1 H600

138 JK5-01-80173 Right Bandway Arm Base 1 JK5-02-10241 Flap Entrance 1 W850

139 JK5-01-80181 Right Bandway Shaft 1 JK5-02-10172 Flap, Entrance 1 W650

140 JK5-01-80191 Right Bandway Spring 1 172 900-20-13160 Side Flap, Right H500 1 W850

141 0520-130606 Metal Bush 2 173 JK5-02-10251 Flap Left Lower 1 W850

142 0520-140605 Flange Bush 80F-0605 2 174 JK5-02-10120 Right Bandway, Upper 1

JK5-20-12140-000V Arch Cover, Left H400 1 H400 175 JK5-02-10192 Band Adjuster 1

JK5-20-13140-000V Arch Cover, Left H500 1 H500 176 JK5-02-10151 Right Bandway Base 1

JK5-20-14140-000V Arch Cover, Left H600 1 H600 177 JK5-02-10140 Right Bandway, Lower 1

JK5-20-12120-000V Arch Frame, Left H400 1 H400 900-02-30221 Flap Stand 28

JK5-20-13120-000V Arch Frame, Left H500 1 H500 900-02-30221 Flap Stand 30 W850

JK5-20-14120-000V Arch Frame, Left H600 1 H600 900-02-30310 Arch Flap Spring,φ0.8 10 J 9～15.5mm

0890-480132 Label(Caution) 2 EX Spec. 906-02-30310 Arch Flap Spring,φ0.8 10
1/4～5mm,
Ex9～12mm

0890-480131 Label(Caution) 2 J Spec. 900-02-30310 Arch Flap Spring,φ0.8 12 W850,J 9～15.5mm

JK5-61-10110-000V Arch Cover, Upper W650 1 W650 906-02-30310 Arch Flap Spring,φ0.8 12
W850,1/4～5mm,
Ex9～12mm

JK5-62-10110-000V Arch Cover, Upper W850 1 W850 900-02-30210 Arch Flap Spring,φ0.65 17 J 9～15.5mm

147 900-02-10140 Label(StraPack) 1 906-02-30210 Arch Flap Spring,φ0.65 17  1/4～5mm,Ex9～12mm

JK5-20-12110-000V Arch Frame, Right H400 1 H400 900-02-30210 Arch Flap Spring,φ0.65 2 J 9～15.5mm

JK5-20-13110-000V Arch Frame, Right H500 1 H500 906-02-30210 Arch Flap Spring,φ0.65 2 Ex9～12mm

JK5-20-14110-000V Arch Frame, Right H600 1 H600 906-02-30310 Arch Flap Spring,φ0.8 2 1/4～5mm

JK5-20-12130-000V Arch Cover, Right H400 1 H400 182 900-02-30423 Flap Joint Bolt 1

JK5-20-13130-000V Arch Cover, Right H500 1 H500 183 631-04-10170 Reel Nut Handle, Left 1

JK5-20-14130-000V Arch Cover, Right H600 1 H600 184 0890-480293 Arrow Label (Nut Handle/left-hand/double thread) 1

150 0890-480090 Label(Warning) 1 J Spec. 185 125-04-10122 Reel Out Circular 1

151 JK5-02-10110 Band Guide Right 1 900-04-10150 Reel Center Guide 3 J,E,CE Spec.

152 900-02-10110 Connecting Plate 2 900-24-29110 Reel Center Guide 3 A Spec.

JK5-61-10120-000V Arch Frame, Upper W650 1 W650 187 0890-480027 Arrow Label(Right Direction) 1

JK5-62-10120-000V Arch Frame, Upper W850 1 W850 188 125-04-10112 Reel In Circular 1

693-02-10110 Band Guide, Left 1 W650 189 125-04-10210 Rear Nut 3

693-62-12110 Band Guide Left 850W 1 W850 190 900-04-20400 Reel Brake Pulley Set 1

155 JK5-02-10182 Flap Support 1 191 0611-026005 Ball Bearing 6005ZZ 2

156 JK5-02-10210 Flap Spring 1
5～6,1/4,J9mm,
EX9～15.5mm 192 900-04-20311 Reel Unit Base 1

906-02-20120 Bandway, Upper 1
5～6,1/4,
EX9～12mm 193 904-24-15100 Reel Shaft Set Left 360L 1

900-02-20120 Bandway, Upper 1 J9～15.5mm,EX15.5mm 194 900-04-20150 Holder Shaft 1

906-02-20130 Bandway Corner, Upper 2 5～6,1/4,EX9～12mm 195 900-04-20142 Brake Tension Holder 1

900-02-20130 Bandway Corner, Upper 2 J9～15.5mm,EX15.5mm 196 900-04-20161 Brake Belt Tighten 1

900-20-12150 Bandway, Side H400 2 H400,9～15.5mm 197 0520-111515 Metal Bush LFB-1515 2

906-20-12110 Bandway, Side 400H 2
H400,5～6,1/4,EX9～
12mm 198 0770-140040 Shim φ15idxφ20.5odxt0.1 2

900-20-13150 Bandway, Side 500H 2 H500,9～15.5mm 199 900-04-22111 Brake Belt 1

906-20-13110 Bandway, Side 500H 2
H500,5～6,1/4,EX9～
12mm 200 900-04-22120 Brake Belt Holder 1

900-20-14150 Bandway, Side 600H 2 H600,9～15.5mm 201 900-04-22130 Brake Belt Holder Collar 1

906-20-14110 Bandway, Side 600H 2
H600,5～6,1/4,EX9～
12mm 202 693-04-21110 Reel Brake Arm 1

906-02-20110 Bandway Corner, Left Lower 1 5～6,1/4,EX9～12mm 203 100-04-22110 Bracket(Free Angle Roller) 1

900-02-20110 Bandway Corner, Left Lower 1 J9～15.5mm,EX15.5mm 100-04-11131 Band Guide Roller 1 J 8～15.5mm

JK5-02-10230 Bandway, Entrance 1
W650,5～6,1/4,EX9～
12mm 249-04-11120 Free Angle Roller 1  1/4～5mm,Ex9～12mm

JK5-02-10220 Bandway, Entrance 1 W650,9～15.5mm 205 100-04-20190 Brake Tension Spring Ring 4

906-62-10110 Bandway Entrance 650W 1
W850,5～6,1/4,EX9～
12mm 206 0421-106030 Rivet φ6x30 1

900-62-10140 Bandway Entrance 1 W850,9～15.5mm 207 693-04-21210 Bracket(Feed Spring Adjuster) 1

906-02-20141 Bandway Corner, Right Lower 1 5～6,1/4,EX9～12mm 208 300-01-72140 Feed Upper Roller Spring Adjuster 2

900-02-20141 Bandway Corner, Right Lower 1 J9～15.5mm,EX15.5mm 209 900-04-20171 Brake Tension Arm Spring 1

900-62-10160 Bandway Extension 200L 1 W850,9～15.5mm 210 693-04-20110-000V Reel Unit Base 1

906-62-10130 Bandway Extension 200L 6mm 1
W850,5～6,1/4,
EX9～12mm 211 693-04-11110 Bracket(Guide Roller) 1

212 693-04-11120 Guide Roller 1

143

144

153

145

146

148

149

154

157

158

159

160

161

162

163

164

167

170

171

178

179

180

181

186

204



No. Parts.No. Description Q'ty Remarks No. Parts.No. Description Q'ty Remarks

213 693-04-11130 Guide Roller Shaft 1 0780-140086 Motor 1 J Spec.

214 0611-020696 Ball Bearing 696ZZ 2 0780-140096 Motor 1 A Spec.

JK5-05-12190 Upper Table, Front 1 W650 0780-140097 Motor 1 E,CE Spec.

JK5-62-12120 Upper Table Front 1 W850 276 914-03-30110 Bracket(Adjuster) 1

216 JK5-05-11261 Upper Table, Rear 1 277 0890-290001 Twist Stopper 2

217 693-05-12130-300 Body Side Left 1 278 900-03-20360 Pusher Return Spring 1

218 693-05-12110-000V Body Front 1 279 904-03-30311 Pool Switch Base 1

219 693-05-12140-300 Body Side Right 1 280 0750-110090 Micro Switch VX-013-1A3 1

220 JK5-05-12120-000V Body Rear 1 281 693-03-10310 Balance Bar 1

221 693-05-12150 Body Bottom Left 1 282 914-03-30221 Balance Bar Holder 1

222 693-05-12160 Body Bottom Right 1 283 0611-060029 Ball Bearing MF128ZZ1MC3 2

223 JK5-05-12180 Protector Left 1 284 900-03-30232 Balance Bar Shaft 1

224 JK5-05-12170 Protector Right 1 285 0740-160009 Nylon Clip NK-5N 1

225 JK5-05-11211 Table Support Left 1 0890-480064 Safety Marking 3 EX Spec.

226 JK5-05-12250 Table Support Right 1 0890-480084 Safety Marking 3 J Spec.

227 693-05-12170 Bracket(Control Box) 1 0890-480127 Safety Marking 1 EX Spec.

228 JK5-05-12260-300 Body Side Cover 1 W650 0890-480116 Safety Marking 1 J Spec.

229 0890-340004 Clip 2488 4 W650 601-05-10180 Ground Seal 2 J Spec.

230 JK5-05-12220-300 Body Support 2 601-05-10180 Ground Seal 3 EX Spec.

231 693-05-12180-300 Body Support Center 1 289 0512-210600 Pushing Nut φ6(Stainless) 3

232 693-03-10120-300 Pool Box Support 1 290 0890-320256 Spacer 8x30 1

690-05-10240 Swivel Caster(with Stopper) 4 EX Spec. 291 0890-320257 Spacer 5x6 1

0890-130309 Caster 2 J Spec. 690-83-10410 Motor 1 A Spec.

234 0890-130308 Caster 2 J Spec. 690-06-10410 Motor 1 J Spec.

235 693-05-12210 Label(JK-5000) 1 690-86-10410 Motor 1 E,CE Spec.

236 0740-160051 Nylon Clip NK-10N 4 JK5-06-10110 Motor Pulley 1 60Hz

237 JK5-05-11350 Upper Table Front 850W 1 W850 100-26-16140 Motor Pulley 1 50Hz

238 JK5-05-11360 Upper Table Rear 850W 1 W850 294 900-06-10160 Smoke Fan 1

239 JK5-05-11291-300 Extra Size Box 1 W850 295 0780-170047 Smoke Fan Cover 1

240 693-03-10140 Pool Band Stopper 1 693-83-10210 Heater Transformer 1 A Spec.

241 914-03-30241 Pool Door Hinge Upper 1 693-86-10210 Heater Transformer 1 CE Spec.

242 693-03-10220 Pool Door Hinge(Lower) 1 693-81-10210 Heater Transformer 1 E Spec.

243 693-03-10210-000V Pool Box Door 1 693-06-10210 Heater Transformer 1 J Spec.

244 914-03-30132 Door Handle 1 693-83-10300 Control Transformer Set 1 A Spec.

245 693-03-61120 Magnet Bracket 1 693-86-10300 Control Transformer Set 1 CE Spec.

246 0750-130004 Magnet for Lead Switch 1 693-81-10300 Control Transformer Set 1 E Spec.

247 693-03-61110 Lead Switch Bracket 1 693-06-10300 Control Transformer Set 1 J Spec.

248 693-06-13120 Proximity Switch 1 298 10009395-6-5110 Terminal Base 1

249 0890-160002 Magnet Catch 1 299 693-06-11000 IC Control Box Assembly 1

250 693-03-10110-000V Pool Box 1 300 0730-110139 Circuit Protector 1 CE Spec.

251 693-03-10130 Pool Band Guide A 1 301 0730-110140 Circuit Protector 1 CE Spec.

252 693-03-20120-000V Touch Lever Guide 1 0730-170100 Fuse 10A φ6.4x30(250V) 1 E,CE Spec.

253 693-03-10230-300 Pool Cover 1 0730-170150 Fuse 15A φ6.4x30(250V) 1 J,A Spec.

254 693-03-10240 Label(Threading Strap) 1 303 0730-170003 Fuse 0.3A φ6.4x30(250V) 1 CE Spec.

255 900-03-12220 Pool Shooter In Lower 1 304 0730-170005 Fuse 0.5A φ6.4x30(250V) 1 CE Spec.

256 900-03-12230 Pool Shooter Guide In 1 305 0730-170010 Fuse 1A φ6.4x30(250V) 1 CE Spec.

257 900-03-12210 Pool Shooter In Upper 1 0730-130030 Fuse Holder 1 J,A,E Spec.

258 900-03-12240 Pool Shooter Bracket A 1 0730-130030 Fuse Holder 4 CE Spec.

259 693-03-20140 Band Keeper A 1 307 693-06-12110 Operation Panel 1

260 693-03-20150 Band Keeper B 1 0710-110242 Start Switch 1 EX Spec.

261 693-03-20130 Touch Lever Stopper 1 0710-110243 Start Switch 1 J Spec.

262 631-01-70480 End Plate(B) 1 309 0710-110244 Stop Switch 1

263 0890-180015 Rubber Knob 1 310 0710-140042 Push Button Switch 1

264 693-03-20110 Touch Lever 1 311 0770-220011 Tension Volume 1kΩ 1 RV24YN-20SB

265 900-01-70140 Reverse Roller Release Spring 1 312 0710-180031 Tension Dial 1 NCR-28029-1

266 900-23-18130 Bracket(Proximity Switch) 1 313 100-01-62120 Rubber Packing 1

267 693-06-13110 Proximity Switch 1 314 0291-109157 Pipe Nut 1 M9φ12xt2

268 900-23-18120 Eccentric Shaft 1 315 0710-130036 Power Switch, LLK35C1 1

269 0520-111015 Metal Bush LFB-1015 2 316 631-80-10590 Seal(Power Supply Switch) 1

270 900-23-18110 Lower Roller 1 693-80-12100 Operation Panel Set 1 EX Spec.

271 0611-026904 Ball Bearing 6904ZZ 1 693-06-12100 Operation Panel Set 1 J Spec.

272 900-03-11130 Lower Roller Shaft 1 318 693-06-30110 Wire Harness(Limit Switch) 1

273 900-03-11320 Drive Roller 1 319 693-06-30120 Wire Harness(Brake, Clutch) 1

274 900-03-11310 Pool Motor Base 1 320 693-06-30160 Wire Harness(Motor) 1 J,A,E Spec.

215

233

275

286

287

288

292

293

296

297

302

306

308

317



No. Parts.No. Description Q'ty Remarks No. Parts.No. Description Q'ty Remarks

321 693-06-30130 Wire Harness(Transformer) 1

693-06-30170 Wire Harness(Heater Transformer) 1 J,A,E Spec. 800 690-01-41002 Heater Set 1

693-86-30170 Wire Harness(Heater Transformer) 1 CE Spec. 801 690-01-31000P Right Block Assembly 1

323 693-80-30210 Wire Harness(Foot Switch) 1 EX Spec. 802 690-01-32000P Center Block Assembly 1

690-06-30150 Power Supply Code 1 J Spec. 803 690-01-33000P Left Block Assembly 1

690-82-10110 Power Supply Code 1 EX Spec. 900-02-30300P Arch Flap Spring Set,φ0.8 9 J 9～15.5mm

325 693-06-30140 Wire Harness(Power Supply Switch) 1 906-02-30300P Arch Flap Spring Set,φ0.8 9  1/4～5mm,Ex9～12mm

326 693-86-30160 Wire Harness(Motor) 1 CE Spec. 900-02-30300P Arch Flap Spring Set,φ0.8 12 W850,J 9～15.5mm

327 JK5-06-10291 Wire Harness(LS1) 1 906-02-30300P Arch Flap Spring Set,φ0.8 12
W850,1/4～5mm,
Ex9～12mm

328 693-06-30150 Wire Harness(M2 Ground) 1 900-02-30200P Arch Flap Spring Set,φ0.65 17 J 9～15.5mm

329 690-06-30160 Wire Harness(Earth for Motor) 1 906-02-30200P Arch Flap Spring Set,φ0.65 17  1/4～5mm,Ex9～12mm

900-02-30403P Right Bandway Stand Set 1 J 9～15.5mm

906-02-30403P Right Bandway Stand Set 1  1/4～5mm,Ex9～12mm

900-02-30200P Arch Flap Spring Set,φ0.65 2 J 9～15.5mm

906-02-30200P Arch Flap Spring Set,φ0.65 2 Ex9～12mm

906-02-30300P Arch Flap Spring Set,φ0.8 2 1/4～5mm

- Reel Brake Arm Assembly 1 J 9～15.5mm

- Reel Brake Arm Assembly 1  1/4～5mm,Ex9～12mm

809 900-04-22000P Brake Belt Assembly 1

- Reel Unit Assembly 1

- Reel Unit Assembly 1

811 - Pool Shooter(In Set) 1

- Pool Motor Assembly 1

- Pool Motor Assembly 1

- Pool Motor Assembly 1

322

324

805

810

812

806

807

Assembly

808

804



 
 
 
 
 
 
 
 
 
 
 
 
 
 

☐ Strapack Corporation 

 7-16-14 Ginza, Chuo-ku, Tokyo 104-0061 Japan 

 Tel : +81 3 6278 1805 

 Fax: +81 3 6278 1806 

 Email: info@strapack.com 

 Web site: www.strapack.com 

 
☐ Strapack, Inc. 

 30860 San Clemente Street Hayward, CA 94544 U.S.A. 

 Te l: +1 510 475 6000 

 Fax: +1 510 475 6090 

  
☐ Strapack N.V./S.A. 

 Uilenbaan 200 B-2160 Wommelgem Belgium 

 Tel : +32 (0) 3 355 1520 

 Fax: +32 (0) 3 355 1521 

 
☐ Gordian Strapping Limited 

 Brunel Road, Basingstoke, Hampshire RG21 6XX United Kingdom 

 Tel : +44 (0) 1256 394400 

 Fax: +44 (0) 1256 394429 

  

(C) 2009        
R




